
Environment 
Canada 

Environmental 
Protection 
Service 

Environnement 
Canada 

Service de la 
protection de 
I'environnement 

Design. and Selection 
of Small Wastewater 
Treatment Systems 

Econ~ornic and Technical Review 
" R~port EPS .3-WP-80-3 

·80-3 

er Pollution Control Directorate 
ch 1980 

Canada 



ENVIRONMENT AL PROTECTION SERVICE REPORT SERIES 

Economic and Technical Review Reports relate to state-of-the-art reviews, 

library surveys, industrial inventories, and their associated recommendoations where no 

experimental work is involved. These reports are undertaken either by an outside agency 

or by the staff of the Environmental Protection Service. 

Other categories in the EPS series include such groups as Regulations, Codes, 
[...]
from pOint of apphcatlon unless runoff or channeling occurs, possibly polluting surface and 

groundwater (28). Local regulatory agencies wIll have the necessary information 

concerning approved disposal practices in the province. 

Methods of septage disposal on land Include surface applIcatIOn, subsurface 

applicatIon and burial. 

a) Surface applicatIon. There are three methods of surface application of septage on 

land: 

1) land spreading, 

iI) rIdge-and-furrow, 

IiI) spray Irrigation. 

Land spreading in small communitIes IS frequently accomplished by the same vehicle 

that pumps out the septic tanks. It IS prudent to provide intermedIate holding 

facIlities to store the septage during or Just before precipItation to prevent runoff 

of contaminated water. In Canada, land applIcatIOn of septage IS limited to 

unfrozen surfaces to prevent runoff during thaws. 

With a storage facilIty, disposal can be performed by the hauler truck or by a tank 

wagon usually pulled by a farm tractor. The chOIce IS based on economics. A larger 

operation may choose to have its trucks on the road with sept age spreading 

performed by a separate crew, thus freeing the more expensive tank truck to 

perform cleanout functions. A smaller septage hauler may prefer to use one vehicle 

to perform both tasks, thus equalIzing the workload by spreading septage during 

slack hauling periods. In some instances, soil conditions may require the use of 



68 

flotation-type tires that are not sUitable for long-distance highway use. This would 

dIctate the use of separate collection and spreadmg vehicles. 

The ndge-and-furrow applicatIOn method has been used to dispose of sludges on 

relatively level land, usually limited to 1.5 percent slopes. Although this method 

can be used to distnbute septage to row crops during their growth, these crops are 

normally not for human consumption. 

Spray Irrigation of septage necessitates storing the waste in a lagoon before 

disposal. Portable pipes and nozzle guns are used rather than fixed or solid units. 

Because the septage must be pumped at 550 to 690 kPa (80 to 100 psi) through 2 to 

5 cm (3/4 to 2 in) nozzle openings, a screemng device at the lagoons' pump suctIon is 

mandatory. Spray irrigation also offers the greatest potential for offensive odours; 

thus a knowledge of wmd patterns and a well located site are important durmg 

deslgn stages. 

b) Subsurface application. Soil mcorporation offers better odour and pest control than 

surface spreading and reduces the likehhood of inadvertent pathogen contamination. 

Disadvantages incJude full incorporation of all nitrogen because ammonia YOlatiliza­

tIOn is ehminated. Thls reduces any nitrogen-loading safety factor from ammonia 

loss m surface spreading. Costs are greater than for surface spreadmg because a 

storage lagoon or tank and subsurface Injection equipment are necessary. A resting 

period of one to two weeks is required before equipment can be driven over the 

waste-mcorporated land. Three methods have been used to inject septage into the 

land: 

i) Plow-furrow-cover (PFC). A typical setup consIsts of a moldboard, a furrow 

wheel, and a colter. Septage is placed in a narrow furrow and immedIately 

plowed over. 

ii) Sub-sod injection. ThIS technique uses a device that injects a wide band or 

several narrow bands of septage mto a cavity 15 to 20 cm (6 to 8 in.) below the 

surface. Some equipment forces the inJectlon swath closed. 

ill) Terreator. This is a patented device that drills a 9.5 cm (3.75 in) hole with an 

oscillating chIsel point. A tube places the septage as deep as 50 cm (20 in) 

below the surface at a rate of 24.8 L per lmear metre (2 gallons per linear 

foot). 

c) Burial. Methods Include disposal In trenches, sanitary landfills, leaching lagoons, or 

settling lagoons with infiltration-percolation beds. Foul odours are endemic to these 



69 

operatIons until a fmal soIl cover is placed over the open surfaces of trenches or 

landfIlls. Lagoon management practIces, such as power inlet design, site location 

and liming, mimmize these problems. 

Site selection is important, not only to prevent odour problems but also to minimize 

potential groundwater and surface water pollution problems. Well sampling and 

groundwater monitoring may be requIred as operational checks. 

1) Trenches. Disposing septage in trenches IS similar to disposmg it in lagoons, 

except that trenches are usually a smaller scale alternative. Septage is placed 

sequentially 10 one of many trenches in small lifts of 15 to 20 cm (6-8 1Oches) to 

mmimize drying time. When a trench is filled wIth septage, 61 cm (2 ft) of soil is 

placed as a fmal covermg, and a new trench is opened. Some agencies recommend 

trenches be a maximum of 2.1 m (7 ft) deep. SuffIcient room is normally left 

between trenches for movement of heavy equipment. The trench-and-fIlI technique 

is often used at sanitary landfills. 

it) Samtary landfIll. When a sanitary landfIll accepts septage, leachate 

productlOn and treatment must be investigated. Septage should be prevented from 

entermg landfIlls in areas with more than 890 mm/annum (35 in/yr) rainfall if 

leachmg preventIon and control facIlities or an isolated hydrogeological rock 

stratum are not present. A 15-cm (6 m) earth cover should be applied dally to each 

area that is dosed with septage. A 61-cm fmal cover should be applied wIthin one 

week after the placement of the final lift. Many designers suggest a maximum cell 

heIght of 2.44 m. Specific operational guidelines for landfills receivmg septage are 

available from local regulatory agencIes. 

iii} Disposal lagoons. Disposal lagoons are usually a maximum of 1.8 m deep and 

allow no effluent or underdrain system. These lagoons require low applicatlOn rates 

(I5 to 30 cm) and sequential loading of lagoons for optimum drying. Series or series­

parallel lagoons with two years capacity each may be sufficient to effect drying. 

After drying, solids may be bucketed out for dIsposal in a samtary landfIll, or 61 cm 

of soil may be placed over the solids as a fmal cover. Odours are a problem wIth 

this type of facility and may be controlled partially by placing the lagoon inlet pipe 

below the liquid level. 

3.7.3 Septage Treatment at Separate Facilities. Alternatives for treating septage at 

a separate treatment facIlity include aerated lagoons, compost1Og, the BIF Purifax 

process, chemIcal treatment, and the anaerobic/aerobic process (27). 



70 

Aerated lagoon. Aerated lagoons can be used to treat sept age If the aerators have 

suffIcient oxygen transfer capacIty and create enough turbulence to prevent solids 

deposi tion. 

Brookhaven, Long Island, N.Y., using lagoon treatment of septage, expenenced 

reductlOns of 62.5 percent m BOD, 51 percent in total solids (T5), and 49 percent m 

suspended solids (55) from influent strengths averagmg 5600 mg/L, 3700 mg/L, and 

2700 mg/L, respectively (27). WIthout equalizatlOn facilitIes, thIS process was prone to 

biologiCal upsets. Gnt and scum chambers and three large settlmg lagoons now buffer 

flow to the 230 m3/d septage system. The effluent from a fmal settling lagoon is 

chlorinated and dIscharged to sand recharge beds. Accumulated sludge is removed to a 

nearby landfill. 

Compostmg. Compostmg offers good bacteriCidal action and a 25 percent reductIon in 

organic carbon. In aerobIc composting, sept age is mIxed with dry organic matter for 

mOIsture control and easier air penetration so that aerobiC conditions can be mamtained. 

AerobIc composting is generally recogmzed as supenor to anaerobic composting because 

It provIdes better odour control, hIgher temperatures for pathogen control, and requires 

shorter periods for stabIlization. 

Compostmg sItes should have ample room for movement of heavy equIpment 

and should have a receiving tank to equalize septage and collect leachate and surface 

water. Primary screenmg for removal of larger unwanted material IS advised. After it IS 

mixed with dry organic matter, compost IS shaped mto wmdrows, cubes, or hemIspheres. 

Moisture level is controlled by eIther controllmg dry, orgamc material/septage ratIos or 

by aeration. Plle aeration can be achIeved by natural draft, mechanical mIxing, forced 

(bottom) aeratIon, or turnmg over the compost. 

Purlfax. The BIF Purifax process oXIdIzes screened, degritted, and equalized septage with 

dosages of chlorme, from 700 mg/L to 3000 mg/L, under moderate pressure (27). Chlorine 

replaces oxygen in orgamc molecules, rendering this material unavailable to bacteria as a 

food I source, thereby stabilizmg and deodorizing the septage. The Pur ifaxes septage 

changes colour from black or deep brown to straw. The process initIally releases CO2, 

thus separatmg liqUIds and solids by causing the solids to float. 

Purifax treatment results in a hIghly acidic slurry, pH 1.7 to 3.8. If 

mechamcal dewatermg or lagoon separatIon of the liqUIds or solids IS contemplated, 

cherntcals should be added for pH control of the resultant liquid fraction. 



71 

Loca tions using the Pur ifax process for treating septage and sludge and 

lagoons for liquid solids separatlOn have had periodic solids separatlOn and odour problems. 

Sand drYing beds appear to be the most efficient method of liqUid-solids separation of 

Purlfaxed septage. Adequate ventIlation of covered sand drying beds is mandatory to 

prevent operators from Inhaling any nitrogen trichloride (NCI 3) released. 

Anaerobic/ Aerobic Process. The anaerobic/aerobic process uses an anaerobic lagoon or 

digester prior to an aerated lagoon. 

Chemical treatment. Raw septage is chemically treated with lime and ferric chloride at 

an Islip, Long Island, N.Y., faCIlity (27). After the septage is screened, degritted, and 

equalized, about 95 kg of lime per tonne dry solids and 210 L per tonne dry solids of a 

standard strength ferric chlOride solution are flash-mixed with the septage. The solids­

liquid separatlOn step occurs In a clanflocculator. The liquid fraction is chlorinated and 

dlscharged to groundwater recharge beds, and the underflow solids from the 

clariflocculator are vacuum filtered. Long-term relative stabilIty of the lime, ferric 

chlor ide, septage mixture is unknown. 

3.7.4 Septage Treatment at Sewage Treatment Facilities. Because of their number 

and location, sewage treatment plants are one of the most frequent recipients of septage 

and must be included in any comprehensive study of alternate treatment schemes. 

Sept age can be disposed of In a treatment faCilIty by addition to the liquid stream or the 

sludge stream. In either case, a properly deslgned septage handling facility, including 

screening, degrItting, and equalization, is recommended. 

Septage frequently is consIdered a high strength wastewater and is dumped 

mto an upstream sewer or placed directly into varlOUS unit processes in a treatment plant. 

At some faCIlitIes, septage is considered a sludge because it is the product of an anaerobIC 

settlmg/digestion tank, and it has approXimately the same TS concentration as raw 

mUnicipal sludge. The septage applIcation pOints, If treated as a sludge, may include 

sludge stabilization, sand bed drYing, or a mechanical dewatering process. The deciSion 

where to apply the septage should be determmed after a statistically sigmficant sampling 

and analysls of the septage, includmg: 

solids loading, 

oxygen demand, 

toxic substances, 

foammg potential, 

nutrient loading (N and P), where required. 



72 

These factors, combined with a plant's layout, desIgn capaclty, present 

loading, and the following crIteria, provide the design professlonal with sufflcient 

Informatlon for a reasonable septage treatment scheme for a wastewater treatment 

facility. 

When septage lS added to an upstream sewer or dlscharged at a treatment 

plant, there should be a suitable hauler truck discharge facllIty. It should Include a hard­

surfaced ramp that leads to an inlet port and lS able to accept a qUlCk dIsconnect coupling 

directly attached to the truck's outlet. This sIgmficantly reduces odour problems. 

Washdown water should also be provlded for the hauler so that spIlls can be cleaned up. 

Recording the time and volume and the name of the hauler is vital for operatIon and 

bIlling purposes. 

Pretreatment. Treatment plants handlIng septage have experienced better operatIOn 

when septage is pretreated. Pretreatment generally includes screening, USing bar screens 

WIth 1.9 to 2.54 cm openings; grit removal; and pre-aeration or prechlormation If It is an 

aerobIC process. Usually, separation of inorganlC matter larger than 150 mesh IS 

suffICIent. EqualIzation/storage tanks wlth two days' average septage flow and mIxing 

capabIlity should also be provided. To control odours, the storage tanks should be 

enclosed. Pumping eqUIpment should be used to apply a contmuous dose of septage to the 

deslred process. Operators report slug or mtermittent doses of septage are difficult to 

treat and may seriously upset bIOlogIcal treatment systems. 

Primary treatment. A report by the U.S. EPA (29) mdicates that neIther natural settling 

nor add10g lIme or polyelectrolytes resulted 10 conSIstent lIquid-sohds septage separatIOn. 

Another study (30) characterized raw septage as relatively non-settleable, as determined 

by a settleable-solids volume test (from 0 to 90 percent WIth 24.7 percent as the average 

volume). In general, unless chemlcals are added to It, septage settles very poorly. 

ActIvated sludge. The following must be consldered when contemplating septage addItion 

to an actIvated sludge process: 

a) aeration capacity in the plant; 

b) current hydraulic and organic loading on the plant; 

c) capaclty available for pumping and process waste sludge; 

d) characteristics of the septage whIch could 10terfere with or inhIbit operations at the 

plant, including metals content and foaming potential. 



73 

Septage may be dIscharged into an actIvated sludge process either In the form 

of a slug or a metered dIscharge. Slug dumping is possIble If the Increase in mixed lIquor 

suspended solIds (MLSS) wIthin the process IS lImIted to 10 percent or less (27). HIgher 

loadings, and the resulting hIgher sludge wasting rates from the system, affect the 

bIOmass wIthin the process, creating a sludge wIth poor settlIng properties. It IS possIble 

that severe temporary changes beyond the 10 to 15 percent MLSS increase from a septage 

dump could cause a total loss of the system's biomass. FIgure 21 shows suggested loadmg 

rates for septage dumps Into actIvated sludge systems of variOUS SIzes. 

A study conducted for the U.S. Forest ServIce (31) determined that package 

treatment plants wIth a design capacity of less than 455 m3/d (100,000 Imp. gal/day) 

should not accept septage for slug dumping. Further, It was determined that package 

treatment plants could treat septage at approximately 0.1 percent of the hydraulIc design 

of the plant, whereas activated sludge plants, with or wIthout primary settling, could 

treat septage at at least twice the rate of a package plant (31). ThIS comparison is 

Illustrated in FIgure 21. 

Plants wIth septage holding and metering facIlItIes can treat considerably 

greater quantitIes of the waste than those practICing slug dumping. Figure 22 is based on 

the lIterature and represents continuous septage additIon to facilitIes with fully acclI­

mated biomass. ObVIOusly, mitial septage feed to an unacclImated system must be much 

less than shown, possibly about 10 percent of the Indicated values. Gradual increases In 

dally septage loading over a two to three week period should bring the loading up to or 

near the amounts shown. Monitormg of the process should be continuous, particularly for 

oxygen capacity and sludge age. 

FIgure 23 shows the addItional oxygen requirements when septage is added to 

activated sludge treatment plants. Treatment facihties should be analyzed to determine 

if oxygen requlrements or mixing requirements are controlling factors. Because septage 

has hIgher oxygen demands than raw sewage the additional oxygen supply requIrement for 

activated sludge plants accepting septage and having pnmary treatment facilities would 

be in the order of 5 kg of O2 per cubic metre of septage added. For plants without 

primary treatment, an addItIOnal 10 kg of O2 per cubic metre of septage added should be 

provided. Package treatment plants have an oxygen requlrement sImilar to plants without 

primary treatment. 



88 
> ex: 80 c 
0:: 72 ILl 
0.. 

en 64 z 
0 
...J 56 ...J ex: 
c..:l 

~ 48 
0 
0 40 0 

~ 
32 c 

ILl 
c 24 c 
ex: 
ILl 16 
c..:l ex: 
I- 8 0.. 
ILl 
en 

00 1 

FIGURE 21 

l.0 

.9 

t- .8 
z z 
UJ " (J) (J) .7 UJ UJ a:::: c a.. 

.6 
0' 0' 

3: .5 
0 
...J 
LL. .4 
UJ 

" c:t .3 3: 
UJ 
(J) 

.2 

.1 

00 

74 

WITH PRIMARY 
TREATMENT 

2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 

WASTEWATER TREATMENT PLANT CAPACITY (mgd) 

SEPTAGE ADDITION BY SLUG DUMPING TO ACTIVATED 
SLUDGE WASTEWATER TREATMENT PLANTS (31, 32) 

4 8 12 16 

ACTIVATED SLUDGE 
NO PRIMARY TREATMENT 

".-- ACTIVATED SLUDGE 

20 

WITH PRIMARY 
TREATMENT 

24 28 

AERATED 
LAGOON 

32 36 

SEPTAGE ADDED (1 000 GAL PER mgd PER DAY) PLANT CAPACITY 

FIGURE 22 METERED SEPTAGE ADDITION TO WASTEWA1ER TREATMENT 
PLANTS (27) 

Conversion factors: 1000 U.S. gallons 
1 mgd 

= 3.785 rri 
= 3785 m 



26 

en 24 
.c 

22 
0 
0 20 
.-t ---
c 18 
0' 

16 LLI 
c:::: 
z 14 
LLI 
C!J 12 > 
>< 10 0 
-J 8 <t: 
Z 
Q 6 
!:: 4 c 
C 
<t: 2 

00 

FIGURE 23 

1 2 

NO PRIMARY---, 
TREATMENT 

WITH PRIMARY 
TREATMENT 

3 6 7 8 9 10 11 12 13 14 15 

SEPTAGE ADDED (1 000'5 GALLONS PER DAY) 
ADDITIONAL OXYGEN REQUIRED FOR SEPTAGE ADDITIONS IN 
ACTIV A TED SLUDGE TREATMENT PLANTS (31, 32) 

ConverSion factors: 100 Ibs = 45.359 ky 
3.785 m 1000 U.S. gallons = 

Attached growth systems. Systems that use attached growth aerobIc treatment 

processes, such as trickling fIlters and rotating bIOlogICal contactors, are usually resistant 

to upsets from changes In organic or hydraulic loadings and are quite SUitable for septage 

treatment. 

In tr IckIlng filters, addItIOnal reCIrculation has been shown to adequately 

dIlute septage concentratIons and diminISh plugging of the medIa. At Huntington, Long 

Island, N.Y., 114 m3 of septage are treated dally at a 7200 m3/d facilIty. BOD
5 

reductIOns of 85 to 90 percent have been observed concurrent WIth SS reductions of 85 

percent (27) • 

.Rotating biologICal contactors (RBC) use a long detentIon tIme and a 

continually rotating biologIcal medium that is reportedly resistant to upsets. At RIdge, 

Long Island, N. Y., flow equalIzatIOn of a low strength septage and a surface loading of 

81.5 L/d/m2 resulted In a BOD reduction of 90 percent, a COD reductIOn of 67 percent, 

and a total suspended sohds reductIOn of 70 percent by an RBC Unit (27). 



76 

AerobIC digestIon. An alternatIve to considering septage a concentrated wastewater is to 

assume It is the product of an unheated dIgester and, therefore, a sludge. Many 

researchers have reported good results In aerobIc dIgestIon of septage or septage sewage 

mIxtures. 

One study (30) reported good septage bIOdegradatIOn In an aerobIC dIgester 

wIth a 10-day aeration tIme, with a BOD reduction of 80 percent and a VSS reductIOn of 

41 percent. Another researcher (33), treating anaerobIcally digested septage with an 

aerobic dIgester, reported 36 percent VS removal at 40 days' aeratIon under a VS loading 

of 25.6 g/d/m3 of digester capadty. After 22 to 63 days aeratIOn, a 43 percent VSS 

reductIOn and a 75 percent COD reduction has been observed (34). 

When considenng septage addItIOn to aerobic digesters, recommendations 

should Include screening, degrIttIng, flow equalizatIOn, and analyses of excess digestion 

capacity and peripheral effects on other processes such as solIds handling. An initial 

septage addItion should be limited to approximately five percent of the existing sludge 

flow. Further septage addItIOns should be gradual (27). 

AnaerobiC digestion. One report concluded that, In an anaerobic digester With a detentIOn 

time of 30 days and VS loading of 1280 g/d/m3 digester capacity, a maXimum septage 

additIOn of 2.1 m3 for each 14.5 m3 of sewage sludge added per day per 1000 m3 digester 

capacIty would not affect the process (27). 

Septage should be screened, degrItted and equalIzed before addition to sludge­

stage anaerobic dIgesters. MonitOrIng of digester performance Includes long-term 

evaluatIOn of volatIle add/alkalinity ratiOS and gas production. MiXing is Vital to prevent 

a sour dIgester from developing pOint source failure from a septage load containing hIgh 

volatile aCId concentratIOns (27). 

In systems With multiple tanks, all the preceedIng suggestions apply. 

Spreading the septage among a number of digesters reduces septage concentratIOns. 

Recycling matenal from the bottom of a secondary digester, or from another well­

buffered primary dIgester, at a rate of up to 50 percent of the raw feed per day has been 

found helpful. Temperature and mixing should also be adjusted for maXimum perform­

ance (27). 

Sand drying beds. Sand drying has been used to dewater sept age With varying success. 

Anaerobically digested septage is reported to reqUIre two to three times the drying period 

of aerobically dIgested sludge. After treatment In aerated lagoons and batch aerobic 

digesters, dewatering SImulation studies yielded a septage capillary suction time (CST) in 



77 

the order of 200 seconds versus about 70 seconds for sewage treatment plant sludges. (A 

lower CST can be correlated to a faster dewatering time.) The CST's of raw septage were 

found to range from 120 to 825 seconds; the mean was 450 seconds (27). Adding lime to 

septage before sand bed dewatering has vastly unproved dewatering characteristics. 

Adding 90 kg of lIme per tonne dry solIds, or 3.6 kg per m3 as septage, based on 

40 000 mg/L TS, raised the pH to 11.5 and dried to 25 percent solids in SIX days and 38 

percent solIds m 19 days (29). An application depth of greater than 20 cm was not 

recommended because of the slow drying process. FIltrate analysis showed that most 

heavy metals were tIed up m the solIds, fecal coliforms were killed effectively, fecal 

streptococCI were more resistant than fecal coli forms, and odours were sIgnificantly 

reduced. Filtrate qualIty was generally good, but further treatment before dIscharge was 

recommended (29). 

Other chemicals have worked well m modifying the abIlity of septage to 

dewater (35). From a mean mitial CST of 450 seconds, septage showed a dewatermg 

abIlIty of 50 seconds after adding an average of eIther 1360 mg/L ferrIC chlonde, 

1260 mg/L alum, 1360 mg/L Punflox C-31, or 2480 mg/L Punflox C-41. 

The effects of freezing on dewatered samples of sept age after treatment m 

aerated lagoons or batch aerobIc dIgesters have also been studIed. Freezing lowered the 

CST from 225 seconds to 42 seconds, an 80 percent decrease in dewatering time (35). 

If septage IS to be placed on sand drying beds, treatment to a consistent CST 

range of 50 to 70 seconds IS recommended (27). Further treatment of underdrainage will 

be required m most cases. 

3.7.5 Costs. Of all the alternatIves investigated, land dIsposal is reported to have 

the lowest operation and mamtenance costs, from 40¢ to $1.32 per m3 exclusIve of the 

cost of the land. Lagoon treatment is reported to cost between $1.32 to $2.64 per m3. 

The cost of septage treatment m sewage treatment plants varies wIdely, but typIcally 

runs about $4.00 per m3 (27). 



78 

4 CENTRAL W ASTEW A TER TREATMENT SYSTEMS FOR SMALL COMMUNITIES 

This section provides design information for treatment systems for small 

COmmUnities (less than 2500 populatIOn) and identifies general problems associated with 

such systems. Because the performance of a treatment plant is closely related to the 

quality of operation and maintenance, process control and plant upkeep are also Included. 

Cost comparisons for alternate treatment processes are presented to assist in the 

selection of the most economical system. The data presented are applicable to the 

treatment of typical domestic sewage with 200 mg/L BOD and 200 mg/L SSe 

Design CrIterIa for the various processes are given as ranges of values. The 

speclfic value or range of values to be used Will depend on the quality and quantity of the 

untreated wastewater and the effluent quality objectives. 

Facilities at wastewater treatment plants In small communitIes may be 

classified on a functional basis into the following categories: 

a) Flow Equalization. A flow equalizatIOn tank modifies fluctuatIOns in pollutant 

concentrations and flow so that wastewater can be fed Into the treatment system at 

a relatively constant rate. Because small plants are often subject to wide 

fluctuations In flow and sewage strength, the equalizatIon tank is highly recom­

mended to promote consistent and efficient performance. 

b) Solids Removal. Screening, grit removal, COmminution and sedimentation remove 

coarse materIal, sand and other settleable and suspended matter from Influent 

wastewater. 

c) Biological Treatment. Biological treatment removes dissolved and colloidal organics 

from the wastewater. This process is usuaUy accomplished in a suspended growth 

system, such as the activated sludge process, or In an attached growth system, such 

as the tr ickling fIlter process. 

d) Physical-Chemical Treatment. Physical-chemical treatment employs flocculatIOn, 

coagulatIOn, sedimentation, filtration and/or carbon adsorptIOn to remove solids, 

organics and/or phosphorus from wastewater. 

e) Sludge Treatment and Disposal. Sludge treatment and disposal Involves dewatering 

and digestion of sludge produced In the above-mentioned processes and, upon 

stablization of the sludge, disposal of such material In an acceptable manner. 



f) 

79 

Dismfection. DismfectIOn mvolves the appllcation of chlorme to a treated 

wastewater effluent to k1ll pathogemc orgamsms prtor to discharge to a rece1vmg 

env 1ronmen t. 

Each of these functions are discussed m deta11 m the followmg subsectIOns. 

4.1 General Design Considerations 

Before entermg into detailed d1Scussion on the technical aspects of vanous 

treatment processes, some of the more bas1c consideratIOns Wh1Ch should be glven 

recogmtion as bemg pertinent to the design and function of a small wastewater treatment 

plant wtll be d1scussed. 

4.1.1 Flow Measurement. Every plant should prov1de flow measurement of the 

incommg wastes and a record of the flow rate. Many small plant flow meters are 

maccura te because they are mfrequently checked or because they prov1de It ttle means for 

operator calibratIOn. An open channel flow measurement device, such as a Parshall 

flume, is a most suitable flow measurmg device because the operator can zero the meter 

and manually check the depth, calculate the flow, and compare 1t to the metered reading. 

The operator can also check the hourly flow and with a few calculations determme if the 

totahzer 1S working properly (36). The design of a Parshall flume and other open channel 

flow measurement devices 1S discussed in detatl m Section 2. 

4.1.2 Sampling. Almost all small plants use manual sampling for operatIOnal control 

and to determme performance results. Eight-hour composites are usually obtained. 

Because manual collection of samples 1S t1me-consummg, automatic compos1tmg samplers 

are justifiable for at least the plant influent and effluent samples. There are many 

compositing samplers on the market today. The cost range for these devices is $2000 -

$5000 per sample point which, when interconnected w1th the flow meter, produce an 
[...]
loading rate IS based on plant flow plus the recycle flow minUS the underflow (37,38). 

DesIgn criteria for trickling fIlters are as follows: 

Organic Loadmg 

kg BOD5/m 3 
• d 

Ib BOD 5/1 000 ft3 • d 

HydraulIc Loading 

m3/m 2 • d 

gpd/ft2 

Depth 

m 

ft 

RecIrculation Ratio 

% of process effluent 

Packing material 

Dosing interval 

Sloughing 

Sludge productIOn 

rate 

ConventIOnal Media 

Low Rate 

0.1 - 0.2 

6 - 12 

1.5 - 3.0 

30 - 60 

2 3 

6 - 10 

o 

Rock, slag 

generally 
Intermittent, 
not more than 
5 minutes. 

Intermittent 

HIgh Rate 

0.3 - 1.0 

20 60 

5 10 

100 - 200 

1. 2 - 3 

4 10 

100 - 400 

Rock, slag 

generally 
continUOUS 

continuous 

0.2 - 0.3 kg/kg BOD 5 removed 

SynthetIC MedIa 

1.0 - 2.2 

60 - 140 

10 30 

200 - 600 

6 

20 

12 

40 

100 - 400 

PlastIc, redwood 
slats 

continuous 

continuous 



131 

The trIckling fdter IS a relatively simple and highly dependable device, 

producing a consIstent effluent quallty. Although effluent quality may deterIorate due to 

organic or tOXIC shock loads, the system wIll generally recover to good performance 

several hours after reversion to normal influent condItions (37,38). 

Temperature is a factor of operation over which little control can be effected. 

Effects on the filter may be physical (freezing), biochemIcal (slowing reactions) or 

bIOlogical (lowering bIological activity). The impact of temperature on efficiency of a 

filter can be estImated by the following relationship: 

Et = E20 e (T -20) 

where: Et = filter effICIency at temperature T, 

E20 = fIlter effIciency at 20°C, 

T = wastewater temperature, °C, 

e = constant varying from 1.035 to 1.041. 

Units designed for use in cold regions should incorporate design features such 

as: 

enclosmg fIlters or placing them next to a structure where heat is available; 

controllIng reCIrculation to reduce heat loss (I.e., reduce or shut off during cold 

weather); 

prOVIding covers to protect filters from wmd and to control ventilation. 

The expected performance for properly designed and operated trickling fIlters 

treating domestic wastewater IS presented in Table 12. 

TABLE 12 ESTIMATED EFFLUENT QUALITY FOR TRICKLING FILTERS 

SynthetIC 
Low Rate High Rate MedIa 

Effluent QualIty Filters Filters FIlters 

BOD (mg/L) 30 - 50 40 - 70 30 - 70 

Suspended Solids (mg/L) 30 - 50 30 - 60 20 - 40 



132 

An outstandmg advantage of the trickling filter process is the simpliClty of 

operatIon. Unlike the activated sludge process, there IS no sludge concentratiOn and 

dIssolved oxygen to be measured and adjusted. Provided the effluent quality is 

acceptable, the trIcklmg filter process is partIcularly suitable for adoptIon in small 

commumtles where constant skilled attendance IS not available. 

Routme inspection for cloggmg of orifices or nozzles on fIxed or rotating 

distributors should be carned out daily. The under drain system should be mspected 

periodIcally to assure that dramage channels are neIther clogged nor surcharged. Flushing 

or roddmg of plugged nozzles or channels may be requIred on occasion (40). 

Operational problems which can occur with tnckling filter systems 

include (40): 

a) Ponding occurs when the voids between the filter medIa are completely filled wIth 

biologIcal growths. This condItiOn may develop when the fIlter medIa are too small 

or the organic loadmg IS exceSSIve in comparison to the hydraullC load mg. Pondmg 

may be controlled by rakmg the filter surface, applying a high-pressure water Jet, 

removmg the filter from serVIce for 24 hours, shutting off the distnbutor over the 

pond area to allow a contmuous flow of wastewater to wash the growths out of the 

filter, and as a fmal alternative, replacmg the filter medium. 

b) The filter fly IS a nuisance frequently assocIated with the operatIon of tncklmg 

filters, partIcularly in low rate filters. Dosmg the filter contmuously, removing 

exceSSIve biOloglCal growths, floodmg the filter regularly, and mamtainmg a clean 

fIlter and surrounding area will help prevent filter flies from becoming a nUIsance. 

c) Odours can be a problem because of hIgh orgamc loadings, poor ventilatIon or poor 

housekeepmg practIces. HIgh organic loadings (>500 mg/L) should be mvestlgated 

with attention to how their Impact on plant operation can be reduced. Auxiliary 

ventilation devIces and improved housekeeping are obvious requirements when odour 

becomes a problem. 

It IS estImated that 2700 man-hours per year are required to operate and 

mamtain a 450 m3/d (0.1 mgd) treatment plant wIth the component equipment shown m 

FIgure 48, and sludge digestion and drymg facilities (45). 

Rotatmg biologIcal contactor. The rotatmg biologIcal contactor (RBC) process is, m 

prinCIple, SImilar to the tnckling fIlter process and IS frequently referred to as a rotating 

bIologIcal surface or rotating biOlogical dISC. Basically, It consists of a series of closely 



133 

spaced plastic dISCS mounted on a horizontal shaft, supported in a semi-Clrcular or 

trapezoIdal concrete or steel tank. Each group1Og of discs IS identlfled as a stage and 

each stage operates in a separate compartment of the tank. The discs-shaft assembly is 

rotated slowly 10 the tank filled with the wastewater to be treated. 

As the shaft rotates, the disc surfaces are alternately exposed to the 

wastewater and the atmosphere. MIcroorganisms naturally present in the wastewater 

adhere to and grow on the disc surfaces. Due to the rotating action, the discs carry a fIlm 

of wastewater into the aIr. Oxygen is transferred from the aIr to the liquid fIlm and 

ultimately to the slime layer. As the dISCS pass through the bulk of the wastewater, 

mixing at the disc surface IS promoted and absorptIon of organICs occurs. As the 

microbial growth proceeds, a bIOlogical fIlm IS formed on the disc surface. This growth 

eventually sloughs off under graVIty or due to the shear force generated by the rotatmg 

action. The biological fIlm that sloughs from the dISC is removed by settling before the 

treated wastewater IS discharged. 

A schematIc diagram of a four-stage RBC is shown in FIgure 49, and FIgure 50 

is a flow dIagram for a typIcal RBC plant. As noted 10 Figure 49, primary treatment is an 

mtegral part of the overall system (51). Primary treatment may conSIst of conventIOnal 

primary clarificatIOn or flOe screening followed by grit removal (when necessary). In 

small installations (19 to 115 m3/d), primary treatment and sludge handlIng can be 

accomplished simply and effectIvely wIth a septic tank. Primary clarIfIcatIOn or a septic 

tank IS preferred over screenmg devices If large amounts of 011 and grease are expected. 

Final clarifIerS for RBC systems have desIgn requirements sImilar to those for 

clarifIers in trickling filter systems. Design criteria for RBC systems are: 

Organic loadmg: 

Peripheral velocIty: 

3-8 g BOD5/m2 disc surfaceed 

(0.5-1..'5 lb BOD
5

/1000 fled) 

10-25 m/mmute 

(30-80 fpm) 

Number of stages in series: 3-6 

Sludge production rate: 0.5-0.8 kg/kg BOD5 removed. 

Because the RBC is an efficient heat transfer deVICe, the effects of 

temperature must be consIdered in the deSIgn. The two most Important effects of 

temperature are: 1) reduced biologIcal activIty and treatment performance, and 11) Ice 



134 

DRIVE SYSTEM----~r1 

FEED CHAMBER --~*~~~~:Jhdf: 
INFLUENT ---

EFFLUENT 

FIGURE 49 FOUR-5T AGE ROT A TING BIOLOGICAL CONT ACTOR 

INFLUENT 

BAR SCREEN 
OR 

COMMINUTOR 

,.. 

SLUDGE WASTING 

ROTATING 
BIOLOGICAL 

CONTACTOR 

FIGURE 50 FLOW DIAGRAM OF AN RBC PLANT 

EFFLUENT 

SLUDGE WASTING 



135 

formation. To achIeve satIsfactory operatiOn under severe climatic conditIons, it is 

essentIal to cover or provIde an enclosure for the umt. 

The RBC is a simple and reliable biologIcal process which may be used 

successfully for the treatment of municipal wastewaters. Because of the lImited 

resIdence tIme normally prOVIded in these units, the RBC has lIttle capaCIty to equalIze or 

absorb varied or shock loadings. AddItional equalIzatiOn or a SUItable design factor for 

areal requIrements must be provided where diurnal vanations in flow and BOD5 IS 

antICIpated (51). 

At the loading range specifIed, 90% BOD removal can be achieved in a 

properly designed and operated RBC. The effluent will contain 10 to 20 mg/L BOD, and 

20 to 30 mg/L of suspended solids. 

Like the trickling fIlter process, simplicity of operatIon IS an outstanding 

feature of the RBC process. There are no MLSS and dissolved oxygen adjustments, no 

sludge volume Index to measure and sludge bulking is never a problem. The mechamcal 

simplicIty of the process calls for only minimal maintenance consisting of regular wasting 

of sludge and periodIc oiling and greasing of the dnve mechamsms. ThIS advantage 

renders the RBC system particularly suitable for small plant operations. 

It has been estimated that 2700 man-hours per year are required to operate 

and maintain a 450 m3/d (0.1 mgd) RBC plant consisting of the components illustrated In 

Figure 50, plus aerobIC sludge digestion and sludge drying beds (45). 

4.4.7 Secondary Clarification. The secondary clarifier or secondary settling tank 

separates the solids produced In the biologIcal treatment units. ThIS is the final step in 

the productIon of a clarified effluent in the sewage treatment plant. Although the desIgn 

prinCIples for a secondary clanfier are similar to those for a primary settling tank, special 

conSIderation must be given to the high concentratiOn of biOlogIcal solIds In the mIxed 

liquor. Cianfiers in an activated sludge plant serve a dual purpose. In addition to 

providing a clarified effluent, they must also prOVIde a concentrated source of return 

sludge for process control. Adequate area and depth must be provided for sludge 

compactiOn to occur, while aVOiding rejectIon of solids Into the tank effluent. When the 

MLSS concentration is less than about 3000 mg/L, the clarifier size WIll normally be 

governed by hydraulic overflow rates (average and peak). At higher MLSS concentratIons, 

solIds loading rates become more Important In determining tank size. 

The depth of clarifiers In activated sludge systems is extremely important. It 

must be sufficIent to permit the development of a sludge blanket, especially under sludge 



136 

bulkmg conditIOns, and to ensure that the interface of the sludge blanket and the clarified 

wastewater is well below the effluent weirs. The honzontal veloCity m a secondary 

clanfier should be limited to less than 0.8 cm/s (100 fph). 

Cnteria for rectangular secondary clanfiers are sImilar to those for primary 

tanks. However, It IS common practICe in long tanks to locate the sludge withdrawal 

hopper about 1/3 to 1/2 the distance to the end of the tank to reduce the effects of 

denSity currents. 

Clarifiers following trickling fIlters and RBC processes are desIgned based on 

hydraulic overflow rates, similar to the method used in the deSign of primary clarifiers. 

Design overflow rates must mclude recirculated flow where clarified secondary effluent is 

used for reCirculatIOn. Because the influent 55 concentrations are low, tank solids 

loadmgs need not be considered (37,38). 

The followmg factors are considered important m the deSign of secondary 

clanfiers (37,38). 

Settling followmg 
Trickling Filtration 

Settling following Air­
Activated Sludge 
(excludmg Extended 
Aeration 

Settlmg followmg 
Extended Aeration 

Overflow Rate 
3 2 m Idem 

(gpd/ft2) 

Average 

16-25 
(400-600) 

16-32 
(400-800) 

8-16 
(200-400) 

Peak 

40-50 
(1,000-1,200) 

40-50 
(1,000-2,000) 

32 
(800) 

Solids Loadmg * 
kg/d"m

2 

(lb/day/ft2) 

Average 

98-147 
(20-30) 

98-147 
(20-30) 

Peak 

<244 
( <50) 

<244 
( <50) 

Depth 
m (ft) 

3-37 
(10-12) 

3.7-4.6 
(12-15) 

3.7 -4.6 
(12-15) 

* Allowable solids loadmgs are generally governed by sludge settling characteristics 
associated with cold weather operatIOns. 

A properly deSigned and operated secondary settling tank should produce a 

stable, well-clarified effluent low in BOD and suspended solids. Good housekeeping is 

essential m the operation of secondary clarifiers. It is good practICe to operate the 

secondary clanfier with as little sludge on the bottom as possible. 

Scum removal facilities are an essential component of secondary clarifiers in 

small wastewater systems. Scum can be drawn off continuously through pIpes with flared 



137 

openings placed Just below the water surface, and delivered to the aeration tank by an aIr­

lIft pump or wasted. 

A sludge scraping mechanism should be provIded in a secondary clarIfler to 

delIver settled sludge to the hopper. Excess sludge should be removed from the hopper or 

the return sludge lme for dIsposal or supplementary treatment, preferably by a posItive 

dIsplacement sludge pump. 

Prolonged storage of settled sludge in the secondary clarifier may result In 

den! tr dication, eventually causing sludge to rise to the surface of the clarifier, and 

producing effluents of poor quality. Thls problem is prevented if sludge-wastmg and 

return equipment are provIded wIth suffIcient capacity (at least 200% of deslgn flow) to 

ensure prompt removal of settled sludge. Mechanical scrapers should be inspected 

regularly and properly mamtained. Sludge clinging to inclmed surfaces should be removed 

manually by scraping or jettmg. 

Scum not promptly removed from secondary clariflers may become putrescible 

and odourous, and deterioration of effluent quality can result. 

HydraulIc shock loads should be avoIded m secondary clariflers; equalizatIOn 

facIlitIes wIll enhance performance. 

Other problems that may be encountered include plugging of sludge ports, 

fouling of weirs and short circuIting of flows. Regular maintenance and adjustment of 

eqUIpment can alleviate many of these unexpected upsets. 

4.4.8 Lagoons. Lagoons, or stabIlIzatIOn ponds, are sImply basins, usually built 

entirely of earth, WhICh are open to the sun and aIr. They may be excavated into natural 

soil or bUIlt above the natural grade by enclosmg an area WIth earthen dIkes after 

stripping off the original topsoil. A large area is usually required for lagoons, and the 

shape and layout frequently must be chosen to accommodate the space avaIlable. 

Functionally, the most important feature of a wastewater treatment lagoon IS the 

blologICal life that IS encouraged to grow in it. Each type of lagoon, whether It be 

facultatIve, aerated, aerobIc or anaerobic, wIll have a particular type of predominant 

bIOlogical hfe. 

PhysICal design parameters for lagoons have been enumerated In many texts 

and other publIcatIOns, Including those of the various provincial regulatory agencies. 

Therefore, only the most Important parameters and recommendations will be covered 

herein (52,53,54). 



138 

a) Pond shape. The shape of all cells should be such that there are no narrow or 

elongated portIOns. Square or rectangular ponds wIth length to wIdth ratIOs of 2:1 to 

4: 1 are considered most desirable. However, if mIXing and cIrculation are not 

Impaired, d lagoon of another shape may SUIt the topography. DIkes should be 

rounded at the corners to minImize accumulatIOns of floating materIals. 

b) Location of e.ond SIte. When locating a lagoon system, such factors as dIstance from 

nearest eXIsting or planned habitatIOn, prevaIling Winds, surface runoff and ground­

water pollutIOn must be considered. ProvincIal agenCIes normally specIfy these 

reqUIre men ts. 

c) Embankments and dIkes. The vertIcal to honzontal Interior SIde slopes for lagoons 

are normally main tamed at 3:1 ratio. Shallower slopes may be condUCIve to 

emergent vegetatIOn, whIle steeper slopes may reqUIre np-rap or other stabIlizatIon 

measures to control erOSIOn. Outer SIde slopes are normally limited to a maximum 